
1

2

3

4

5

6

7

8

9

10

10

11

11

12

12

13

13

13

13

14

14

14

14

15

15

15

15

15

15

15

15

16

16

17

17

17

17

17

17

17

17

18

18

19

20

21

22

22

22

23

24

25

2626

27 27
27

28
29

30

31

31

31

32

32

33

33

31

COAL V03
COAL MX V03

GLEN V02
GLEN MX V02

Disclaimer: 
Not all displayed or listed parts may be in the scope of supply of your frame/bike. 

LAST reserves the right of error and technical modifications.

Drawing Number: 200206  Revison: 00

Pos. Item Art. No. Comments

1

Front Triangle V01 Size 155 - Raw 110317

Frame number sheme : 71"Y" "Z" "XXX"

"Y", "Z", "XXX" are variables

"Z" is the frame size 
(S=155,M=165,L=175,XL=185,XXL=195)

Frame number beneath the bottom bracket shell

Front Triangle V01 Size 155 - Black Anodized 110327

Front Triangle V01 Size 155 - Blue Metallic 110322

Front Triangle V01 Size 165 - Raw 110318

Front Triangle V01 Size 165 - Black Anodized 100328

Front Triangle V01 Size 165 - Blue Metallic 110323

Front Triangle V01 Size 175 - Raw 110319

Front Triangle V01 Size 175 - Black Anodized 100329

Front Triangle V01 Size 175 - Blue Metallic 110325

Front Triangle V01 Size 185 - Raw 110320

Front Triangle V01 Size 185 - Black Anodized 100330

Front Triangle V01 Size 185 - Blue Metallic 110325

Front Triangle V01 Size 195 - Raw 110321

Front Triangle V01 Size 195 - Black Anodized 100331

Front Triangle V01 Size 195 - Blue Metallic 110326

Front Triangle V01.1 Size 165 - Raw 110575

Frame number sheme : 72"Y" "Z" "XXX"

"Y", "Z", "XXX" are variables

"Z" is the frame size (M=165,L=175,XL=185,XXL=195)

Frame number beneath the bottom bracket shell

Front Triangle V01.1 Size 165 - Black Anodized 110576

Front Triangle V01.1 Size 175 - Raw 110578

Front Triangle V01.1 Size 175 - Black Anodized 110579

Front Triangle V01.1 Size 185 - Raw 110581

Front Triangle V01.1 Size 185 - Black Anodized 110582

Front Triangle V01.1 Size 195 - Raw 110584

Front Triangle V01.1 Size 195 - Black Anodized 110585

2
Swingarm-V01.1 - Raw 110587 Frame number sheme: 72 "Y" R "XXX"

"Y", "XXX" are variables

Frame number beneath the drive side dropout
Swingarm-V01.1 - Black Anodized 110588

3

Swingarm-V01 - Raw 110335
Frame number sheme: 71 "Y" R "XXX"

"Y", "XXX" are variables

Frame number beneath the drive side dropout

not SRAM Full Mount compatible, not compatible with 
Chainstay Protector V2 Swingarm (110875)

Swingarm-V01 - Black Anodized 110337

4 Rocker COAL Left 102237

5 Rocker COAL Right 102238

6 Rocker GLEN Left 102239

7 Rocker GLEN Right 102240

Rocker Set GLEN 111545

Set is already assembled and includes : 
1x Rocker GLEN  Left (102239),

 1x Rocker GLEN Right (102240), 
4x Bearing 15x28x7 (101075),  

4x C-Lock Ring Size 28 (101873), 
1x Bolt M8x55 Titanium(102359)

Rocker Set COAL 111546

Set is already assembled and includes : 
1x Rocker COAL Left (102237), 

1x Rocker COAL Right (102238), 
4x Bearing 15x28x7 (101075),

 2x Bearing 10x22x6 (102359), 
4x C-Lock Ring Size 28 (101873), 
2x C-Lock Ring Size 22 (102362), 
2x Spacer M10 Trunnion (102249), 

2x Bolt M10xP1,0 (102285)

8

Link-MX 110350

Link-29 110349

9 Bolt M8x55 Titanium 102359 DIN 912

10 BOLT-M10xP1,0 102285

11 C-Lock Ring Size 22 110271 DIN 472-22x1,0

12 Bearing 10x22x6 102358 Full complement

13 Bolt M14xP2,0 - 2,5-7-9 102233

14 Bolt  M14xP2,0 -4-7-9 102234

15 C-Lock Ring Size 28 101873 DIN 472-28x1,2

16 C-Lock Ring - Size 28 - Rotorclip 102362

17 Bearing 15x28x7 101075 Full complement, stainless

18

Shim Washer 14x0,2 mm 110779

Shim washers are used to fine adjust the width. The 
necessary quantity and size is individual

Shim Washer 14x0,5 mm 101870

Shim Washer 14x0,8 mm 101868

Shim Washer 14x1,0 mm 101869

19 Bolt M6 Titanium 110274

20 Sleeve Nut M6 Titanium 110275

21 ISCG 05 Adapter 110369 Optional accessory

22 UDH Derailleur Hanger  110758

23 Through Axle 110120

24 Cainstay Protector V2 Swingarm 110875

25 Cainstay and Seatstay Protector V1 Swingarm 101895 200 cm  (107 cm neccesarry for chainstay)

26 Seatstay Protector Tape for V1 and V2 Swingarm 15 cm (15 cm necesarry for seatstay)

27 Anti Rattle Tube 110286 60 cm (60 cm necessary for each cable)

28 Cable Insert (sectional)-No hole 111706

M3 bolt included.
Please choose according to the number of

cables entering the frame on each
side.

29 Cable Insert (sectional)-one hole 111707

30 Cable Insert (sectional)-two holes 110272

31 cable insert (one pice)-one hole 110876 M3 bolt included

32 Bolt M5x15 Titanium 110148

33 Spacer M10 Trunnion 102249

A A

B B

C C

D D

E E

F F

G G

H H

J J

K K

L L

M M

N N

P P

R R

T T

U U

V V

W W

Y Y

AA AA

AB AB

AC AC

AD AD

36

36

35

35

34

34

33

33

32

32

31

31

30

30

29

29

28

28

27

27

26

26

25

25

24

24

23

23

22

22

21

21

20

20

19

19

18

18

17

17

16

16

15

15

14

14

13

13

12

12

11

11

10

10

9

9

8

8

7

7

6

6

5

5

4

4

3

3

2

2

1

1


	Blatt1
	Zeichenansicht1


